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History of this test report

Report No. Version Description Issue Date
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Summary of Test Result

Report Ref Std. Result
Test It R k
Clause Clause est liems (PASS/FAIL) emar
§2.1046 .
3.2 Conducted Output Power Reporting only -
RSS-192 8.6
3.3 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.4 §96.41
Power Density Pass -
§2.1049 i . .
3.5 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . -
3.7 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage
§2.1051 . . o 2.48 dE .
4.4 . Radiated Spurious Emission Pass under the limit at
§96.41 10705.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially,
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
4G-LTE, 5G-FR1, Bluetooth-LE, and GNSS.

Antenna Type

WWAN: Fixed Internal Antenna

Bluetooth-LE: Fixed Internal Antenna

GPS / Glonass / BDS / Galileo: Fixed Internal Antenna

Support Band and Evaluated Information

Supported Band B48

Evaluated and Tested Band B48

TDD Band Power Class

PC3 PC2

B48 V

Antenna Information

Band Ant0 Ant1 Ant4 Ant6 Ant12 Ant13 Main Ant. #

Secondary Ant. #

B48 10.1 4

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in

report summary.
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.

Test Site No.

THO1-CA 03CHO1-CA
Test Engineer Venkata Kondepudi Fu Chen
Temperature (C) 24~24.3 19.2~23.8
Relative Humidity (%) 53.9~55.8 39.1~47 1

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANS| C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape) and accessory (POE Adapter), and adjusting the measurement antenna
orientation, following C63.26 exploratory test procedures and only the worst case emissions were

reported in this report..

MoEiruIatlon Modulation
ype
A QPSK
B 16QAM
C 64QAM
D 256QAM
Test ltem Modulation Type Bandwidth RB Size Channel
Conducted Power A B,C,D All 1, Half, Full L,M,H
EIRP A B,C,D All 1, Half, Full L,M,H
PAR A B,C,D Maximum Full M
Bandwidth A B,C,D All Full M
Mask
(Part 96) AB,C,D Al iRb L, M, H
(RSS-192)
10MHz
CSE A (worst of 1RB 1RB L,M, H
power)
Frequency Stability A 10 :VIHZ or Full M
ess
20MHz
RSE A (worst of 1RB L,M,H
EIRP)
Remark:
1. Evaluated all the transmitter signal and reporting worst-case configuration among all
modulation types.
2.  The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently,
only the worst-case emissions are reported.
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2.2 Connection Diagram of Test System

120%ac/EiHz

1L
EUT

(Power Cable)

EUT

E] (Power Adapter

(POE Injector))
EUT

(F.-45 Cable)

EUT

Sy=tem Simulator

2.3 Support Unit used in test configuration

Item |[Equipment Brand Name Model No. FCCID Data Cable |Power Cord

1. |System Simulator Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number 18 of 23
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 48 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55990 56640
20 Frequency 3560.0 3625.0 3690.0
Channel 55315 55990 56665
15 Frequency 3557.5 3625.0 3692.5
Channel 55290 55990 56690
10 Frequency 3555.0 3625.0 3695.0
Channel 55265 55990 56715
> Frequency 3552.5 3625.0 3697.5
TEL : 408 9043300 Page Number : 9 of 23
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LTE Band 48C Channel and Frequency List_ CA

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55641 55942
PCC
Frequency 3560 3590.1 3620.2
20 + 20
Channel 55538 55839 56140
SCC
Frequency 3579.8 3609.9 3640
Channel 55340 55667 55994
PCC
Frequency 3560 3592.7 3625.4
20 + 15
Channel 55511 55838 56165
SCC
Frequency 3577.1 3609.8 3642.5
Channel 55315 55642 55969
PCC
Frequency 3557.5 3590.2 3622.9
15+ 20
Channel 55486 55813 56140
SCC
Frequency 3574.6 3607.3 3640
Channel 55340 55693 56046
PCC
Frequency 3560 3595.3 3630.6
20 +10
Channel 55484 55837 56190
SCC
Frequency 3574.4 3609.7 3645
Channel 55290 55643 55996
PCC
Frequency 3555 3590.3 3625.6
10 + 20
Channel 55434 55787 56140
SCC
Frequency 3569.4 3604.7 3640
Channel 55340 55719 56098
PCC
Frequency 3560 3597.9 3635.8
20+5
Channel 55457 55836 56215
SCC
Frequency 3571.7 3609.6 3647.5
Channel 55265 55644 56023
PCC
Frequency 3552.5 3590.4 3628.3
5+ 20
Channel 55382 55761 56140
SCC
Frequency 3564.2 3602.1 3640
TEL : 408 9043300 Page Number 1 10 of 23
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2 Conducted Output Power

I

|

System Simulator EUT

3.1.3EIRP, Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure and record the power level from the system simulator.
TEL : 408 9043300 Page Number 112 of 23
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 408 9043300 Page Number 1 13 of 23
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3.4 EIRP and Power Density

3.4.1 Description of the EIRP and Power Density Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE
Band 42 and Band 43, and Band 48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lc, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and

antenna in dB

EIRP and PSD limits for CBRS equipment as below tabel:

Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a
Category A CBSD 30 20
Category B CBSD 47 37

3.4.2 Test Procedures
The testing follows ANSI C63.26-2015 Section 5.2.4.5

1. Setinstrument center frequency to OBW center frequency.

2. Setspan to at least 1.5 times the OBW.

3. Setthe RBW to the specified reference bandwidth (often 1 MHz).

4. SetVBW =3 x RBW.

5. Detector = RMS (power averaging).

6. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

7. Sweep time = auto couple.

8. Employ trace averaging (RMS) mode over a minimum of 100 traces.

9. Use the peak marker function to determine the maximum amplitude level within the

reference bandwidth (PSD).

10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.
TEL : 408 9043300 Page Number : 14 of 23
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

The occupied bandwidth shall not exceed the equipment’s channel bandwidth, which is declared by the

manufacturer.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

The conducted power of any emission outside the fundamental emission (whether in or outside of the
authorized band) shall not exceed -13 dBm/MHz within 0-10 megahertz above the upper
SAS-assigned channel edge and within 0-10 megahertz below the lower SAS-assigned channel edge.
At all frequencies greater than 10 megahertz above the upper SAS assigned channel edge and less
than 10 MHz below the lower SAS assigned channel edge, the conducted power of any emission shall

not exceed -25 dBm/MHz.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used
5.  Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
TEL : 408 9043300 Page Number 1 16 of 23
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g &~ W

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions below 30MHz

| : RX Antenna
1 3m *
I
1m
'IE
1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated emissions from 30MHz to 1GHz
R¥ Antenna

Im

I
Metal Full Soldered Ground Plane

T T
| =l
Spectrum Analyzer [ Receiver

System Simulator
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For radiated emissions from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane
-Eg ¢ Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
TEL : 408 9043300 Page Number 1 20 of 23
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics calg);::w" Test Date Due Date Remark
Aug. 16, 2023~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Jul. 26, 2023 Sep. 06, 2023 Jul. 25, 2024 (THO1-CA)
Spectrum Rohde & 3 Aug. 16, 2023~ Conducted
Analyzer Schwarz FSV40 101089 10Hz-40GHz |May 22, 2023 Sep. 06, 2023 May 21, 2024 (THO1-CA)
Wideband
Radio Rohde & Aug. 16, 2023~ Conducted
Communication| ~ Schwarz CMW500 168942 NA - [Jun- 01,2023 p1g 47, 2023 |MaY 31. 20241 (1401 ca
Tester
Radio Sep. 05, 2023~ Conducted
Communication Anritsu MT8821C 6262257889 N/A Aug. 22, 2023 Se . Oé 2023 Aug 21, 2024 THO1-CA
Test Station p- Yo, ( -CA)
Signal Rohde & - Sep. 07, 2023~ Radiation
Generator Schwarz SMF100A 105544 9kHz~44GHz |May 23, 2023 Oct. 04, 2023 May 22, 2024 (03CHO1-CA)
_ Sep. 07, 2023~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz [Jun. 29, 2023 Oct. 04, 2023 Jun. 28, 2024 (03CH01-CA)
. _ Sep. 07, 2023~ Radiation
Bilog Antenna TESEQ 6111D 50391 30MHz~1GHz |Aug. 16, 2023 Oct. 04, 2023 Aug. 15, 2024 (03CHO1-CA)
. _ Sep. 07, 2023~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz |Nov. 01, 2022 Oct. 04, 2023 Oct. 31, 2023 (03CH01-CA)
SCHWARZBE 5 Sep. 07, 2023~ Radiation
Horn Antenna CK BBHA 9120D 02115 1GHz~18GHz [Aug. 09, 2023 Oct. 04, 2023 Aug. 08, 2024 (03CHO1-CA)
SCHWARZBE - Sep. 07, 2023~ Radiation
Horn Antenna CK BBHA 9120D 02113 1GHz~18GHz |Jun. 07, 2023 Oct. 04, 2023 Jun. 26, 2024 (03CH01-CA)
SHF-EHF Horn |[SCHWARZBE 5 Sep. 07, 2023~ Radiation
Antenna CK BBHA9170 00842 18GHz~40GHz | Jul. 17, 2023 Oct. 04, 2023 Jul. 16, 2024 (03CH01-CA)
SHF-EHF Horn |[SCHWARZBE . Sep. 07, 2023~ Radiation
Antenna CK BBHA9170 00841 18GHz~40GHz |Aug. 22, 2023 Oct. 04, 2023 Aug. 11, 2024 (03CHO1-CA)
. N WHKX8-5872.5-6 6.75GHz High Sep. 07, 2023~ Radiation
Filter Wainwright | 750 18000-40sT | SN8 Pass Filter | 24" 052023 | 50t 04, 2023 | U 042024 | (o50H01-CA)
. ~ Sep. 07, 2023~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz~40GHz [May 04, 2023 Oct. 04, 2023 May 03, 2024 (03CH01-CA)
- . ERA-100M-18G-5 - Sep. 07, 2023~ Radiation
Preamplifier | E-instrument 6-01-A70 EC1900251 1GHz~18GHz |Jun. 27, 2023 Oct. 04, 2023 Jun. 26,2024 (03CHO1-CA)
Spectrum . Sep. 07, 2023~ Radiation
Analyzer Keysight N9010B MY63440343 | 10Hz - 44GHz |Jan. 15, 2023 Oct. 04, 2023 Jan. 14, 2024 (03CH01-CA)
EMI Test - Sep. 07, 2023~ Radiation
Receiver R&S ESU26 100049 20Hz~26.5GHz |May 02, 2023 Oct. 04, 2023 May 01, 2024 (03CHO1-CA)
RF Gable |HUBERYSUHI gcori ex 100 | ao1a7asrs. N/A Mar. 06, 2023|58P: 07, 2023~y 05 904| Radiation
NER ’ I Oct. 04, 2023 R (03CHO01-CA)
804938/2
Sep. 07, 2023~ Radiation
Hygrometer TESTO 608-H1 45142559 N/A Aug. 30, 2023 Oct. 04, 2023 Aug. 29, 2024 (03CHO1-CA)
Control Turn I
. Sep. 07, 2023~ Radiation
Controller Chaintek EM-1000 060881 Table ﬁéﬁ\srt\tenna N/A Oct. 04, 2023 N/A (03CHO1-CA)
; - Sep. 07, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Oct. 04, 2023 N/A (03CH01-CA)
. Sep. 07, 2023~ Radiation
Test Software Audix E3 E6.2009-8-24d PK-002093 N/A N/A Oct. 04, 2023 N/A (03CH01-CA)
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somronas. FCC RADIO TEST REPORT Report No. : FG230206001A
6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of 3.40 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.60 dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.30 dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

|Conducted Output Power(Average power & EIRP) |

LTE Band 48 Maximum Average Power [dBm] (GT - LC = 10.1 dB)
BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest | EIRP (dBm) [ EIRP (W)
20 1 0 20.13 24.66 21.54
20 1 49 20.26 24.99 21.65
20 1 99 20.08 24.78 21.44
20 50 0 QPSK 20.10 23.70 21.50 35.09 3.2285
20 50 24 20.16 23.73 21.54
20 50 50 20.16 23.71 21.47
20 100 0 20.15 23.71 21.50
20 1 0 20.30 23.90 21.59
20 1 49 20.48 24.05 21.75
20 1 99 20.26 23.93 21.51
20 50 0 16-QAM 20.10 22.71 21.52 34.15 2.6002
20 50 24 20.21 22.75 21.55
20 50 50 20.19 22.73 21.48
20 100 0 20.17 22.70 21.51
20 1 0 20.30 23.08 21.72
20 1 49 20.44 23.07 21.83
20 1 99 20.41 22.96 21.68
20 50 0 64-QAM 20.08 21.69 21.50 33.18 2.0797
20 50 24 20.15 21.76 21.56
20 50 50 20.10 21.72 21.46
20 100 0 20.13 21.70 21.50
20 1 0 19.19 19.80 19.49
20 1 49 19.23 19.89 19.58
20 1 99 19.30 19.85 19.60
20 50 0 256-QAM 19.08 19.74 19.51 29.99 0.9977
20 50 24 19.18 19.75 19.55
20 50 50 19.10 19.77 19.43
20 100 0 19.15 19.72 19.53
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48 Maximum Average Power [dBm] (GT - LC = 10.1 dB)

BW [MHz] [ RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP (W)
15 1 0 24.06 24.70 2450
15 1 37 24.29 24.92 24 47
15 1 74 24.10 24.67 24.39
15 36 0 QPSK 23.11 23.72 23.50 35.02 3.1769
15 36 20 23.16 23.73 23.55
15 36 39 23.19 23.71 23.46
15 75 0 23.17 23.70 23.48
15 1 0 23.23 23.85 23.64
15 1 37 23.27 23.96 23.65
15 1 74 23.21 23.85 23.54
15 36 0 16-QAM 22.11 22.68 22.52 34.06 2.5468
15 36 20 22.20 22.74 22.56
15 36 39 22.18 22.71 22.46
15 75 0 22.18 22.72 22.53
15 1 0 22.36 22.99 22.73
15 1 37 22.38 23.11 22.82
15 1 74 22.30 22.90 22.71
15 36 0 64-QAM 21.10 21.71 21.49 33.21 2.0941
15 36 20 21.17 21.71 21.53
15 36 39 21.16 21.74 21.47
15 75 0 21.20 21.70 21.53
15 1 0 19.17 19.70 19.57
15 1 37 19.18 19.98 19.61
15 1 74 19.23 19.73 19.55
15 36 0 256-QAM 19.03 19.73 19.51 30.08 1.0186
15 36 20 19.15 19.74 19.54
15 36 39 19.14 19.74 19.45
15 75 0 19.15 19.76 19.54
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48 Maximum Average Power [dBm] (GT - LC = 10.1 dB)

BW [MHz] [ RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP (W)
10 1 0 2432 24.99 24.60
10 1 25 24.38 24 .97 24.64
10 1 49 24.33 24.96 24.60
10 25 0 QPSK 23.21 23.82 23.63 35.09 3.2285
10 25 12 23.31 23.89 23.67
10 25 25 23.31 23.83 23.64
10 50 0 23.30 23.88 23.60
10 1 0 2342 24.09 23.81
10 1 25 23.50 24.15 23.86
10 1 49 23.56 2411 23.83
10 25 0 16-QAM 22.22 22.91 22.60 34.25 2.6607
10 25 12 22.34 22.96 22.70
10 25 25 22.32 22.86 22.66
10 50 0 22.30 22.85 22.65
10 1 0 22.56 23.16 22.89
10 1 25 22.63 23.22 22.95
10 1 49 22.59 23.11 229
10 25 0 64-QAM 21.21 21.90 21.62 33.32 2.1478
10 25 12 21.32 21.93 21.69
10 25 25 21.29 21.88 21.65
10 50 0 21.26 21.85 21.65
10 1 0 19.26 19.90 19.73
10 1 25 19.39 20.03 19.78
10 1 49 19.30 19.93 19.75
10 25 0 256-QAM 19.17 19.84 19.65 30.13 1.0304
10 25 12 19.29 19.91 19.71
10 25 25 19.24 19.87 19.69
10 50 0 19.28 19.86 19.63
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48 Maximum Average Power [dBm] (GT - LC = 10.1 dB)

BW [MHz] [ RB Size RB Offset Mod Lowest Middle Highest EIRP (dBm) EIRP (W)
5 1 0 24.21 24.83 24.58
5 1 12 24.39 24 .97 24.68
5 1 24 24.25 24.89 24.61
5 12 0 QPSK 23.19 23.85 23.60 35.07 3.2137
5 12 7 23.32 23.90 23.65
5 12 13 23.28 23.82 23.63
5 25 0 23.28 23.85 23.59
5 1 0 2342 24.08 23.80
5 1 12 23.54 2417 23.89
5 1 24 23.47 24.09 23.75
5 12 0 16-QAM 22.21 22.92 22.61 34.27 2.6730
5 12 7 22.30 22.90 22.71
5 12 13 22.33 22.89 22.65
5 25 0 22.29 22.92 22.65
5 1 0 2242 23.13 22.90
5 1 12 22.66 23.28 22.98
5 1 24 22.55 23.14 22.86
5 12 0 64-QAM 21.19 21.84 21.60 33.38 21777
5 12 7 21.33 21.91 21.66
5 12 13 21.31 21.84 21.67
5 25 0 21.29 21.87 21.64
5 1 0 19.35 19.93 19.74
5 1 12 19.38 20.05 19.74
5 1 24 19.45 19.93 19.70
5 12 0 256-QAM 19.17 19.83 19.67 30.15 1.0351
5 12 7 19.31 19.89 19.70
5 12 13 19.22 19.90 19.61
5 25 0 19.27 19.87 19.65
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 10.1 dB)

PCC SCC EIRP

AL RB Size |RB Offset| RB Size |RB Offset Mod Lowest Middle Highest (dBm) EIRP (W)
20+20 | 100 0 100 0 17.55 23.12 22.95

20+20 1 0 1 99 QPSK 8.62 7.07 7.05 33.22 | 2.0989
20+20 1 99 1 0 8.45 7.05 6.85

20+20 | 100 0 100 0 17.53 22.13 21.93

20+20 1 0 1 99 16-QAM 8.56 7.02 6.98 32.23 | 1.6711
20+20 1 99 1 0 8.44 7.02 6.88

20+20 | 100 0 100 0 17.57 22.16 21.95

20+20 1 0 1 99 64-QAM 8.68 7.10 7.06 32.26 | 1.6827
20+20 1 99 1 0 8.51 712 6.96

20+20 | 100 0 100 0 17.53 20.13 19.97

20+20 1 0 1 99 |256-QAM| 8.61 7.00 7.01 30.23 | 1.0544
20+20 1 99 1 0 8.48 7.10 6.85

20+15 | 100 0 75 0 17.63 23.18 22.98

20+15 1 0 1 74 QPSK 7.66 8.20 8.11 33.28 | 2.1281
20+15 1 74 1 0 7.50 8.07 7.90

20+15 | 100 0 75 0 17.62 2217 22.00

20+15 1 0 1 74 16-QAM 7.68 8.13 7.98 32.27 | 1.6866
20+15 1 74 1 0 7.51 8.11 7.87

20+15 | 100 0 75 0 17.60 22.20 21.98

20+15 1 0 1 74 64-QAM 7.73 8.20 8.08 32.30 | 1.6982
20+15 1 74 1 0 7.57 8.22 7.95

20+15 | 100 0 75 0 17.63 20.21 20.00

20+15 1 0 1 74 |256-QAM| 7.71 8.10 8.11 30.31 | 1.0740
20+15 1 74 1 0 7.56 8.14 7.91

15+20 75 0 100 0 17.62 23.18 23.00

15+20 1 0 1 99 QPSK 7.65 8.10 8.01 33.28 | 2.1281
15+20 1 74 1 0 7.52 8.09 7.92

15+20 75 0 100 0 17.59 22.20 22.01

15+20 1 0 1 99 16-QAM 7.64 8.12 8.06 32.30 | 1.6982
15+20 1 74 1 0 7.53 8.11 7.90

15+20 75 0 100 0 17.58 22.19 22.05

15+20 1 0 1 99 64-QAM 7.71 8.15 8.03 32.29 | 1.6943
15+20 1 74 1 0 7.65 8.22 8.06

15+20 75 0 100 0 17.63 20.18 20.04

15+20 1 0 1 99 |256-QAM| 7.66 8.05 8.00 30.28 | 1.0666
15+20 1 74 1 0 7.61 8.15 7.98

Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 10.1 dB)

BW [MHz] Pcc Scc Mod EIRP 1 Elrp (W)
RB Size |RB Offset| RB Size |RB Offset Lowest Middle Highest | (dBm)
20+10 100 0 50 0 18.63 23.21 23.01
20+10 1 0 1 49 QPSK 7.66 7.15 7.08 33.31 2.1429
20+10 1 99 1 0 7.52 712 6.89
20+10 100 0 50 0 18.60 22.24 21.99
20+10 1 0 1 49 16-QAM 7.60 7.09 6.99 32.34 1.7140
20+10 1 99 1 0 7.50 7.04 6.92
20+10 100 0 50 0 18.61 22.22 21.97
20+10 1 0 1 49 64-QAM 7.66 7.20 7.10 32.32 1.7061
20+10 1 99 1 0 7.61 717 7.00
20+10 100 0 50 0 18.63 20.22 19.96
20+10 1 0 1 49 256-QAM 7.62 7.10 7.04 30.32 1.0765
20+10 1 99 1 0 7.47 7.14 6.95
10+20 50 0 100 0 17.57 23.20 22.99
10+20 1 0 1 99 QPSK 7.64 8.11 8.09 33.30 | 2.1380
10+20 1 49 1 0 7.57 8.15 8.01
10+20 50 0 100 0 17.60 22.20 22.01
10+20 1 0 1 99 16-QAM 7.60 8.06 7.98 32.30 1.6982
10+20 1 49 1 0 7.55 8.16 8.00
10+20 50 0 100 0 17.56 22.25 22.02
10+20 1 0 1 99 64-QAM 7.68 8.15 8.08 32.35 1.7179
10+20 1 49 1 0 7.65 8.25 8.09
10+20 50 0 100 0 17.57 20.20 20.00
10+20 1 0 1 99 256-QAM 7.60 8.10 8.10 30.30 1.0715
10+20 1 49 1 0 7.58 8.20 8.03
20+5 100 0 25 0 20.65 23.24 22.99
20+5 1 0 1 24 QPSK 8.62 8.20 8.00 33.34 | 2.1577
20+5 1 99 1 0 8.56 8.16 7.95
20+5 100 0 25 0 20.61 22.27 22.01
20+5 1 0 1 24 16-QAM 8.58 8.16 7.96 32.37 1.7258
20+5 1 99 1 0 8.52 8.13 7.90
20+5 100 0 25 0 20.65 22.26 21.98
20+5 1 0 1 24 64-QAM 8.68 8.20 8.09 32.36 1.7219
20+5 1 99 1 0 8.66 8.26 8.02
20+5 100 0 25 0 20.61 20.24 19.98
20+5 1 0 1 24 256-QAM 8.61 8.18 7.98 30.71 1.1776
20+5 1 99 1 0 8.60 8.22 8.04
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD limit 37 dBm/MHz.
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LTE Band 48C_CA Maximum Average Power [dBm] (GT - LC = 10.1 dB)

BW [MHz] Pcc Scc Mod : : EIRP 1 Elrp (W)
RB Size [RB Offset| RB Size |RB Offset Lowest Middle Highest | (dBm)

5+20 25 0 100 0 22.56 23.20 22.96
5+20 1 0 1 99 QPSK 8.54 8.15 7.96 33.30 | 2.1380
5+20 1 24 1 0 7.50 8.24 8.10
5+20 25 0 100 0 21.57 22.23 21.99
5+20 1 0 1 99 16-QAM 8.54 8.05 7.92 32.33 | 1.7100
5+20 1 24 1 0 8.62 8.20 8.07
5+20 25 0 100 0 21.57 22.20 22.01
5+20 1 0 1 99 64-QAM 8.66 8.17 8.05 32.30 1.6982
5+20 1 24 1 0 8.68 8.24 8.16
5+20 25 0 100 0 19.57 20.22 20.01
5+20 1 0 1 99 256-QAM 8.60 8.09 8.00 30.32 1.0765
5+20 1 24 1 0 8.64 8.20 7.95
Limit EIRP < 47dBm/10MHz Result Pass

Total EIRP power is less than EIRP PSD Ilimit 37 dBm/MHz.
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LTE Band 48

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result

Middle CH DATA_PAR_M_Full_QPSK | DATA PAR_M_Ful_16QAM | DATA_PAR M Full 64QAM | DATA PAR_M_Full_256QAM PASS

LTE Band 48 / 20MHz / QPSK LTE Band 48 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

Spectrum = Spectrum e
Ref Level 30,00 dom  Offset 16.58 d& Ref Level 30,00 dem  Offset 16.56 db
o At ands _AQr 3ms @ RAW 3 MHz | att 30d2 AQT 3ms @ RBW 3 MHz
(@153 view (@15 view
1
|
] <
0.01 — i
5 5 N i
\
£0 < £0 -
$ < \
3 ke
{ 5
1E-Q e B £0 A
1£0 1E-05
FCF 3.625 GHz Mean Pwr + 20.00 dB [cF 3.625 GHz Mean Pwr + 20.00 dB
ary C ive Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Somples: 130000
Mean | Peak | crest | 10% | 1% | ©0.1% | 0.01% | Mean | Peak | Crest | 109 | 1% | 0.1% | 0.01% |
Trace 1 [ 16.13 dm | 27.43 dBm 11,37 d8 5.71d8 8.75 dB. 10.38 d8 11.10 dB, Trace 1 [ 1604 dem  27.46 dBm 1142 dB, .28 0B 8.55 d2 0.06 de 1095 de,
- =
)i ] D We )i ] (TR

Date: 16.A4UG.2023 16:43:48 Date: 16.AUG. 2023 18:48:24

LTE Band 48 / 20MHz / 64QAM LTE Band 48 / 20MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB

m [—‘Iu%: Spectrurr =
st — Ref Level 30.00 dém Offset 16.58 dB
Ref Level 30.00 dbr_ OFfset 16,56 d o att 3ds AQT 3 ms ® RBW 3 MHz
o att 30d2  AQT 3 ms @ RBW 3 MHz =
View
Eisaview ol
0.1 el
00t mrrrrrtermerees
1E-03:
1E-
1E-0S:
\ \
(CF 3.625 GHz Mean Pwr ~ 20.00 d [CF 3.625 GHz Mean Pwr ~ 20.00 dB
i istri Fi i 13000 - T - - —
C“’"""”“""‘“"”\q‘;‘;’:"'“‘l"’e “I'.Z‘a’:(""‘"]" unetion e e sTm”:le:l%U IU Complementary Cumulative Distribution Function Somples: 130000
Trace 1 [ 17.36 5bm | 27.70 aBm | 10 34 B T38 08 757 dB CRERD) T0.00 o Mean | Peok | Grest | 10% | 1% [ 0.1% | 001% |
Trace 1 17.08 cBm 27.85 dBm 10.77 dB 4.67 db 7.97 dB 9.57 db 10.50 d&
QU e — —
] . L JU J QNRRD e

Date. 18.AUG 2023 184934
Cate: 16 AUG 2023 19:02:53
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26dB Bandwidth

LTE Band 48 : 26dB BW(MHz)

Mode
BW S5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.985 5.035 9.81 9.69 14.685 | 14.206 | 18.981 18.861
Mode LTE Band 48 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 4.965 4.975 9.95 9.63 14.416 | 14.565 | 18.701 18.981
Page Number 1 A2-2 of 35
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LTE Band 48

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

n:u]
v
Ref Lovel 30,00 dsm  Offset 12,58 d6 & RBW 100 kHz *
o att ande sWT 1ms @ VBW 200kHz  Mode Sweep Ref Level 20.00 0B Offsel 12 SE 0B ® RBW 100 <Fz
SGL Count 100/100 o At B W 1ms w VBW 300 «k2  Mode Sweep
@ 1Pk View SGL Count 100/100
S 17.00 dBm| [@1Fk view
S M1 3.62342200 GHz MI[1] 16.60 dBm|
N » X el g | siore A o s 26.00 dB)| 21 ML Sifaduadon S
- A A W gy | A GV WA 4905000000 MHz| ~ nds X 26.00 dB|
= § Q factor 726.9) 1 ol a1 4 %i A7 \ 5.035000000 MHZ|
It y 720.3)
0
Y od | \
-10 T
/ N 7
T % l\u’\JM 20 e
i, i \ AR
t 30 of W
-40 dg - 40 ol
S0 50 ol
-60 d 60 ¢
1 GF 3.625 GHz 1001 pts Span 10.0 MHz
CF 8.625 GHz 1001 pts Span 10.0 MHz
Varker
Matker Type | Ref [ Trc| X value | Yvawe | Function | function Result
Type | Ref | Trc | x-value | Y-value |__Function | Function Result T 3.626878 GF 16.60 dbm ok down 5.035 MHz
[ 1 3.623422 GHZ 17.00 dem B down 4,55 IVHZ 71 L -9.50 dam nda
T1 1 3,622552 GHz -5.26 dem ndb 26,00 db T2 y -9.3L dem 3 factor
T2 1 3.627537 5.10 dam Q factor 726.3 X ]

Date: 17 AUG 2023 01:53:39

Date: 77.AUG.2023 015428

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

n * ["TE |
Ref Level 30.00 ¢3m  Offsel 12.53 ¢35 @ RBW 30C kHz Ref Luvel 3000 J8m  Offsel 12.58 JB w RBW 200 kH:
Att 0d3 SWT 1ms & VBW 1MHz  Mode Sweep = 3008 SWT 1ms @ VBW 1MH: Mode Sween
SGL Count 10C/100 SCL Ceunil 1007100
@ 10k Viow ORES
CIEy] 1777 dbr| ST 16.04 aBr|
w1 26276570 GH7| 5 " 9.6220020 G112
oy 26.00 da| 20 dBin x| 26.00 d)
Fan e A 9.810000000 MH,] i % 9.690000000 MH?)
/ 0 factor \l 369.5] ] Qfactor \ 373.9)
/
o - = 0 4m b
9 ¥ = t
-0 B sl -
—7 T 0¢85 7 C
e e 20 cB ‘J 2
3048 0 Vass .
ATy
“0ct 40 ¢5
50 R <50 B
50 CE 0 cbm
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type| Ref | Trc X-valug | ¥-value | Function | Fungtion Resull Type | Ret | Trc| X-value Y-value | Function | Function Result |
"L % 027057 Grz 17.77 dBm | dB down TR a1 T 62007 Gz 6.9+ dom | rds cown
T1 5 520025 i = ndn Ze.00 40 i 1 3820188 GHz 9.3 dsm i
T2 1 3 520835 GHz Q “actor 3569.3 T2 1 3.629355 GH: -9.37 U3m Q facly
Dole: 17.8U5.2023 02,0511

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum # ectrum  # v
Ref Level Offset 12,56 cb @ RBW 300 kHz Ref Level 30.00 cBr Offset 12.50 oB @ RBW 300 kriz
= Att Indk  SWT 1ms @ VBW 1 VMHz j» Att 3 SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count L00/100 SGL Count 1007100
(@ 1Pk View k
M1[1] 16.02 dBm) Mi[1] 15.52 dBm)|
3.6230520 GHz 3.6276370 GH|
20 da s
20 pas 6.00 db| R0 26.00 db|
P S o ) MHz] A A A x ViHz,
T / S\ Bory 14.685000000 MH - e ” \ 14.206000000 MH
{ q factor \ 246.7| / Q factor 255.4)
LE Y 0dbm 3
-10 d2m !j R 10 dom ¥
\
s 20 de | A
20 d2 vi T~ 20 = —
4 - . [ P R A A -
. A 1 oo E | A _—
-40 d2m 0 o
-50 dai -50 de:
-60 -60 d
CF 3.625 GHz lUUl‘ pts $pan 30.0 MHz CF 3.625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function__| Type | Ref | Trc | Y-value |__Function | Function Result |
M1 3. 0. Hz 5.02 d2m nde down ML L 15.52 dem 1
T1 il 2617557 GHz 10.27 dm ndg T 9.32 dom
T2 1 3.632343 Gz 5,40 dbm Q factor T2 -10.58 dem
7

Jt

Date 17.AUG.2023 02:08 36

Date: 17.AUG 2023 0241.4

TEL : 408 9043300
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG230206001A

LTE Band 48

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

* k|
20.00 d8Bm  Offset 12 dB & RBW 300 kHz
3048 SWT 1ms e VBW 1MHz  Mude Sweep
6L Court 100/100
e view
EX] 7530 dpm
P .6275970 GHz
- G de|
% By e A AP 10901000000 M1
Qfartor V" 1} 1911
© dam !
|
10 derm +
\
-20 i 3
i / \
B8 e )
Y ¥
-0 dem
50 derm
50 cem
CF 5625 Griz 1001 pts Spon 300 Mz
Marker
type | Ref | irc| X-value | Yvalue | runction | Function iesult |
M1 Al 3.527897 CHz nd3 cown 18.9€1 MHz
1 1 2516043 GHz 5 25.00 d&
T 1 2 A48T GHr Q facter a1 1

Date: 17.ALG 2024 0219:43

Spctram %
Reflevel 20,00 dBm  Offset 12 58 dP w RBW 30C kHz
e ek BWT Imse VAW M Mode Sweep
SGLCount 100,100
f@ 1Pk View
o] o
u 36331520 GH2
A0k | nda 6.00 8|
il =il O 18.861000000 MH|
T oo o flo S PNVl
pecl - j Y Q factor d \ 192.56|
o o !
o
20 d3

WV

s
50
50 dsm {
CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | | v-value | Function | Function Result
X i 3632152 GH: 14.57 uBn nuB duwn 13,852 MHz
T 1 3.61549 GHz -11.32 dém rds 26.30 48
2 1 5 63381 Gz 112 der Q factar 102
¢ )| J -

2028 0217 44

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

pectrum  #
Rof Lovel 50,00 d5m  Offsel 12.53 db & RBW 100 rhz
o art vdn o swl 1ms @ VBW SO0k Mode Sweep
SGL Count 100/100
615k view
MiLi] 15.41 dbn
A 3.62461000 GH|
20
ndis
FALPL NS s R S
e ] Q factor” X
o
10 b
20
\
L SN
30 o T
™ T
Ao
40
-50
50 dm
iz T pts Spon 100 Wi
wef | irc | Yovalue | tunetion | i unetion Kesult |
1 15.91 dom | ndd down 4,965 Az
1 -10.74 dBm nds. 26.00 d8
1 ~10.53 dam q factor 730.0
B, [}

Dete: 17.4U3 2022 0+:5627

pectrum % |5
Rof Lovel 30.0C GBm  Offset 12 56 GB w RBW 300 k2
o At Jwds SWT Lms @ VBW LMHz  Made Sweep
SGL Count 1007100
[e 17k view
Mg 16.14 dbm|
3.6287560 GHz,
2 e 26.00 dB)
S VAR 92.950000000 MH|
10 5
i 7 364.7]
0 e 1 T x
b 2
10 3 | ¥
] \
/ | !
/ \
st |
N VA g
5048 i
60 d8 -
Gr 5675 iz To ps Span 200 MiT7
viarker
Type | Ref | Trc | v-value | Function | Function Result |
Mz 1 1614 cBm | ndB dowr EEEL
T 1 -10 4% cém nde 26.00 dB
1 3.630115 GHz -10 20 cém Q factor 3627

4 )| ] (]

Date. 17.AUG.2023 02:06:27

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

(Spectram %) (=)
Ref Level 30.00 dim  Offset 12.50 5b @ RBW 300 Kiiz
o At SWT 1ms @ VBW 1MH2 Mode sweep
SGL Count 100/100
(@ 17k view
M1 12.19 dBm|
20 3.6191560 GHz|
e 5 nds 26.00 dB)|
i Al MG B o 4’/'\-mf\l.\ 14.116000000 MHZ|
1z Q fHttor 251.1
/
0 dBm 1
T
-10 +
-20 dom-— / .
30 dem—e AT 1‘
FRVAV SV e vAY of W A
-a0 Ty, \Fors
-50
-60
GF 8.625 GHz 1001 pts §pan 30.0 MHz
Marker
Type | Rof | Trc | X-value 1 Y-valuo |__Function | Function Result |
Wi 1 3.619156 Ghz 14.19 dbm ndb down 14.416 Wiz
T1 1 3.617747 GHz 11,36 dBm nda 26.00 de
T2 1 3.632163 GHz -11.66 dBm Q factor 2EL.1
—

Spectrum [@

RefLevel 30,00 d8m  Offset 12.50 5B @ RBW 300 kHz

L )i J -

Date 17.AUG.2023 02 11:85

o ALL SWT 1ms w VBW 1MHz Mode Sweeo
SGL Count 100/100
[0 17k vic:
M1 14.19 aem|
20 3.6925920 GHz|
nds o 26.00 dB|
e b | e B N 18.701000000 MHZ]
; " BT v Tt try \ 194.2
0 |
T 1)
-20 dom
i \~
PN (ST A P N~
% y §
-50
-60
GF 3.625 GHz 1001 pts Span 40.0 MHz
arker
Type | Ref | Trc | X-valuo | Y-valuo | _Function | Function Result |
WL 3.692592 Gz 1419 dbm ndb_down 10.701 Wiz
TL 1 3.615643 GHz 1217 dBm 2 oo de
T2 1 3.63¢351 GHz -12.33 dBm Q factor 154,
i
L )il J

Date 17.AUG.2023 0217:03

TEL : 408 9043300
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG230206001A

LTE Band 48

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

—
(o
X &
Ref Level 20,00 cBm  Offsot 12.58 cB @ RBW 100 kHz Ref Level 30.00 ddm  Offset 12.50 db & RBW 200 kHz
o att 0dB  SWT 1ms @ VBW 300 kHz  Mode Sweep o At 30de SWT Lms @ VBW M4z Mode Swesp
SGL Count 100/100 SGL Count 100/100
(@ 1Pk View @ 1Pk View
T MI1] 2.54 don MI1] 15.16 B
3.62300200 GH7| 3.6222430 GHZ|
20 d@ 1 !
20em 26.00 d8 i X ndR 26,00 dp|
T 5 4.975000000 MHz| 56 i N _Lemanndp B S A 9.630000000 MHZ|
o = 728.3] AR Qfactor U \ a76.1
1 0ckm /
\ 4 b
-10 dam 1 \‘\g 104t t
-20 da - - -20 d |
5 J' [
\ \
30 vl T P = NS
— i Y, A NN e
AL g T
-50 dai S0
-60 - -60
CF 3.625 GHz lUUi pts Span 10.0 MHz CF Hz 1001 pts Spon 20.0 MHz
Marker Marker
Type | Ref | Tre | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 nce down 4.975 MH2 M1 1 3.622243 GH: 15.16 dBm ndB down 8.63 MHz
T ndg 26.00 d8 TL L 3.620185 ¢ 1176 dam nde 25.00 ds
T2 1 13.25 dBm Q factor 728.3 12 1 3.625815 GHz -10.04 d&m Q factor 376.1
—_—
T
1] [ [ bj ] L]
Date 17.4UG.2023 01:57.42 Date 17.AUG.2023 020245
[re] Spectrur
Offset T3 56 df & RAVI 30077 Rof Level 30.00 dem  Offsot 12.58 d2 & RBW 200 khz
SWT ims @ VBW  1MEz  Mode Sweep B SWT 1m: » VBW 1MH: Mode Sweap
@ 1Pk View
T MI] 12.86 dbm| MI[1] 11.85 dB|
3.6201660 GHZ| 3.6291960 GiHz|
2 20dem
o nde 26.00 db) ndg 26.00 di
il A SR 14.565000000 MHz By % 18.981000000 MHz
10de; TN il = P P~ Satis iq T e L N L 191.9)
L
a 0 d ‘
i ]
-10 dBm r7(
-20 f
/ 18
z0d
2 v A
PN a6 i s
4h VAN A,
=50 dBm
40 dbm s0d
CF 9.625 GHz 1001 pts _ Span 90.0 MHz CF 3.625 GHz. 1001 pts Span 40.0 MH7
Markar Marker
Type | Ref | Trc| |_Function | Function Result Type | Ref | Trc | X-value | v-value | Funetion | Function Result |
M1 ndg down 14.565 Mk2 M1 1 3.629136 GHz 11.85 dBm ndB down
Ti nds 26.00 B T1 1 3.51537 GHz -14.07 dBm nse
T2 3.632233 GHz Q factar 249.2 T2 1 3.624351 GHz -13.95 dBm qQ Factor
L Bj 4 J y-. JU

Date: 17.4UG 2023 02:12:20

Dater 17 AUG 2073 021527

TEL : 408 9043300
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EaaFCC RADIO TEST REPORT

Report No. : FG230206001A

Occupied Bandwidth

LTE Band 48 : 99%0BW(MHz)

Mode

BW 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4475 | 4.485 | 9.0909 | 9.070 | 13.396 | 13.456 | 17.8621 |17.90209

Mode LTE Band 48 : 99%0BW(MHz)

BW 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.515 4515 | 9.0109 | 9.0109 | 13.426 | 13.426 |17.94205 | 17.9820

TEL : 408 9043300

Page Number

1 A2-6 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG230206001A

LTE Band 48

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Offset 12.53 0B w RBW 100 kHz
SWT Lms @ VBW 300 kHz  Mode Sweep
SGL Count 1007100
[@1Pk view
MI[] 17.08 dAm)|
o the 3.62405100 GHe]
& T o occBw 4.475524476 MHz|
v Al Rl Yl
10 3Bm f t
E i
-10 K
-20 dBm AT E——
s et - >
40
=0
0
CF 3.625 GHz 1001 pts ieun 10.0 MHz
Marker
type | Ref [ irc| Y-value | Function | Function Result |
M1 1 17.08 dBm
1 1 12.01 dom Ocz By 4475524476 MHz
T2 1 1151 dBm

] (e

pectrum #

Ref Level =0.00 cém  Offset 12,58 dB @ RBW 100 kHz

o att 3068 SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100
(@ 1Pk View
M1[1] 15.32 dBm)|
3.62398100 GHz
20 dom M
0B 3 Occ Bw » 1.485514486 MHz2|
AN DA s A LT2
S vl / AN i
odi T
-10 d2m {
J A
-20 d2i e
AL /I VINSN D
o vt W U
-40 d2m
-50 d2m
-60 d2i
CF 3.625 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | |__Function | |
1 L 2.623581 GHz
T1 L 3.62275: Occ 8w 4.485514488 MHz
T2 1 362723

v

Date: 17.4UG.2023 01:5505

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum % =)
Ref Level 30.00 5B Offset 12.50 5B @ RBW =00 Kz
o ALt 20de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100
k View
mMi[1] 10.39 dBm|
M 52 Gl
20 db: ‘ ¥ lx;niml?n”m
Lo P SEEBP 090909091 MHz]
10 dBm T - — — — — -
0dem
-10 dBm —p
X
7
40
-50
-60
1001 pis Span 20.0 MHz
X-value [} Y-value |__Function | Function Result |
ML 1 8! 18.39 dam
Tt 1 12.21 dem Gee Bw 9.090905031 Mz
T2 1 12.55 dem

Date: 17.AG 2023 02.05.54

Spectrum
Rof Lovel 20,00 B Offsot 12.56 0 @ RBW 300 kiz
a;0de swT ims @ VBW 1MHz  Mode Swacp
0/100
Mi 16.96 dbm
= n 3.6210640 GHz
nf [ Reep o 9.070929071 Mii7|
10 7
-10 day -
/
20R 7 —
N
40 dai
=0
=0
CF 9.625 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | Y-value | Function | Function Result |
1 1 16.9 dom
1 11,15 dem Coc 2w 2.070925071 MHz
1 10.07 dbm

Dater 17 AUG 2003 02:0435

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 17.AG 2023 0210.04

)

ectrumm & =
Ref Level 30.00 5B Offset 12.50 ab @ RBW 300 kHz 00 d5m  Offset 12 58 JB @ RBW 300 kHz
o At =0 1ms @ VBW 1MHz Mode Sweep Wb SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1007100 SGL Count 100/100
Mi1) 16.13 dBm)| Mi[1] 14.98 dBm)|
3.6225120 GHZ| 9.6312640 GHz|
o 2 2 -
ancs T I = OcoBy. o 13.396603397 MHz| i occ Bw 'p' 13.456543457 MHZ|
P A AN N AN VY TR e PR
1odem } = y 10 cbm e Na WA . L
o0dem { ! 0dom k
\ | |
-10 dem \ i -10 &b
20 dB J N 0 Y
7, - Y Yooz
| S b A e
o i \ s 720, h N
40 df -40 d
-50 des -50 dBr
-60 df -60
CF 3.625 GHz. 1001 pts Span 30.0 MHz CF 3.625 GHz 1001 pts SE:I" 30.0 MH2
Marker Marker
Type | Ref | Tre | X-value [ Y-value | __Function | Function Result | Type | Ref | Tre | X-value Y-value |__Function | Function Result |
ML L 3. 12 GHz 16.13 dam M1 1 3.631264 GHz 14.93 dBm
1 1 3.6102067 GHz 10.01 dem Oce bw 13.296603337 MHz T 1 3.5182867 GHz .73 dbm oct Bw 13.456543457 MHz
T2 Fl 63168 11.76 dem T2 1 3.5317433 GHz 10.28 dbm
\ig

Date 17 AUG.2023 02 10:45

TEL : 408 9043300

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG230206001A

LTE Band 48

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

rectrum  #

Ref Lovel 20,00 cém  Offset 12,58 C& @ RBW 300 kiz
= Att dB SWT 1ms @ VBW 1 MHz  Mode Sweep
SGL Count 100/100
[@ 1Pk View
Mi[1] 14.54 dBm)
. 3.6246000 GHz,
S T: Occ Bw i 17.862137862 MHz
Fnlyfy iy PO i P
i i Y o s 2

In PR A Y
5 7

-40 dam

-50 da

-60 d2

CF 3.625 CHz 1001 pts $pan 40.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function | |
1 1 .62 H2 14.54 dam
T1 1 3.616045 GHz 11.67 d2m Occ 2w 17.862137262 MHz
T2 1 3.6339111 GHz 10.95 dem

., B

Date 17.AUG.2023 02:18 13

Ref Level 20.00 dém Offset 12.58 d& & RBW 300 kHz
fo Att 0 dB SWT 1ms @ VBW 1 1Hz
SGL Count 100/100

(@ 1Pk View

Mode Sweep

Mi[1] 15.39 dbm)|

3.6169680 GH|

20.d2 +
o e Occ B 17.902097902 MH2
o TNV

’ ]
0 dB;

-10 d2m

-20 dam

B e vy yrey

-40 d2m

-50 dam

-60 dair

CF 3.625 GHz
Marker

Type | Ref | Tre |

M1 1

1 1

T2 1

1001 pts Span 40.0 MHz

Function | Function Result |

3.6160889 GHz
3.633991 Ghz

Occ Bw 17.90209 7902 MHz

)

Date: 17 AUG.2023 02:18:34

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

boctrum ) (=
cBm  Offset 12,58 CB @ RBW 100 kHz
SWT 1ms @ VBW 300 kHz  Mode Sweer
[® 1Pk View
mi[1] 15.04 dBm)|
S & 3.62464000 GHz
o Occ Bw r 1.515484515 MH2|
T AAAN AL AP o fdss
. f
-10 d2m
/ \
-20d2 // 4
/ S
of ARAY
o S LV AT
PSS
-40 d2m
-50 dai
-60 d2i
GF 3.625 GHz 1001 pts Span 10.0 MHz
X-value | Y-value | _Funetion | Function Result |
15.04 d2m
4.515484E15 MH2
5,73 dbm

Date 17.AUG.2023 01:55 57

Spectrum ¥ <
Ref Level 30.00 cBm  Offset 12.58 4B & RBW 300 kHz
o Att 20de  SWT 1ms @ VBW 1MHZ Mode Sweep
SGL Count 100/100
K View
ML 16.40 dom|
i 3.6220220 GH|
20 db =) =
e T Occ By 9.010989011 MHz|
B RWAYAR A N\
10 dBm T T A s
0dom . /
10 dom - {
20 / |
/ L,
SN
a0 § / »
P S
a0 =
-50
60 c
CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tr Y-value |__Function | Function Result |
Iz 16.48 dam
T1 1 10.75 dem Gee bw 9.010905011 MHz
T2 1 10.30 d2m

Date: 17.ALG 2023 02,0455

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

D n #*
Ref Level 20.00 U8 Offsel 12 S€ 0B @ RBW 300 tFz
At ELE imsw VBW 1Mkz  Mode Sweep
caunt 100/100
[0 17k view
M1l dam]
. 44610 GHe|
= 13.426573427 MHz|
10 B
¥
9 ]
/
00 i
205 { -
/ "
30 O A Lo AT
N PN .
24 Vin e S
of T
50 ¢l
803
GF 3.625 GHz 1001 pts Span 30.0 MHz
Viarker
Type | Ref | Tre | X_value | Y value |__Function_| f unction Result |
5 T 3,624461 Gz 14,36 db
11 1 3.6183167 Chz 7.90 dém Cec Bw 73427 Mz
T2 L 3.63.7433 CR2 10.38 de

)y J (11| ]

Date. 17.AUG.2023 02

pectrum % o=

Ref Level 30.00 5B Offset 12.50 ob e RBW 200 kHz
o At s0de SWT 1ms @ VBW  1NHZ
SGL Count 1007100

Mode Sweep

M1 12.99 don|
3.6324330 GH2|
o
20 db OccBw ML 17.942057942 MHz|
L A
10 dBm T B e \»f“’\ﬁ VAT A B i
{
0dem :

-10 dBm- ) ‘L

i
20 d
o \
a0 di TV "W PRATY
-50 dB!
-60 de
CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | Y-value |__Function | Function Result |
ML 1 12,83 dem
T 1 0.39 dom Gee bw 7.542057942 Miz
T2 1 3.633051 GHz .35 dém

Date: 17.ALG 2023 021835

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG230206001A

LTE Band 48

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

Date 17.AUG.2023 01:57:2

= =)
Ref Level 20,00 dbm  Offset 12,50 dB @ RBW 100 kHe Ref Level 30.00 dbm  Offset 12,50 db @ RBW 3200 kiz
= Att 30de SWT ms @ VBW 300kHz Mode Sweep = ALL 30de S 1ms & VBW 1 MHz Mode Sweep
SGL Count 100/100
(@ 1Pk View
™[] 13.63 dBrm| Mi[1] 14.06 dBrm|
o0 3.62284200 GHZ| o 3.6280570 GH2|
‘\"‘ Occ Bw 4.515404515 MHz| - oce Bl 9.010989011 MHz
P - B2 O P (e ' NP, WO s N
10 dam T Lo P A 10 g Va L : :
" y
v | 0ctm / \
\
-10 da “ 10 d ( \
o 4 ) !
20 dam -20 o
/ 3 f [
/ Uk
30 de
o TS P s
i vava LAV A e
\‘v
50 df S0 o
-60 diam -60
CF 3.625 GHz 1001 pts Span 10.0 MHz F 3.625 GHz 1001 pts Spon 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-volue | Function | | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
G 1 3 622842 Ghz 13.63 dbm i 1 3625057 Grz 14.06 dem
TL L i 4.80 dBm oot B 2515684518 Mhz TL L 3.6204845 GHz 2.04 d2rm Occ Bw 2.010889011 MHz
T2 I 7.12 dbm 12 1 26209955 Grz 5.58 dem
T
L JC J L L J

Date 17.AUG.2023 0202:02

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Date 17.AUG.2023 021285

I -
=) =)
.00 dom _ Offset 12.50 5B @ RBW 300 kiiz Ref Level 30.00 dbm  Offset 12,50 db @ RBW 300 kiz
30d8  SWT 1ms » VBW 1MH2 Mode sweeo SWT Lms & VBW 1 MHz Mode Sweep
SGL Count 100/100
(@171 view
Wi 12.58 dBm| MI1] 11.60 dB|
- 9.6211040 GHz . 3.6299550 GH2|
N ML Oce Bw 13.426573427 MHZ| = OcqRve 17.982017982 MHz|
Bolesn B Lons s sl v % Ty x
10 - ey T e f f T Kku NV Ve T S
0 dBr / + 0B T
5 | \ i JJ
/ 4
-20 dBm -20 7 -
\
30 de -30 / -
e AN e N Ao S \, f
a0 S i~y ~40 dom ARV aaTs Wy,
-s0 50 d
-60 -60 d
GF 3.625 GHz 1001 pts Span 90.0 MHz CF 8.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Rof | Tre | X-value | v-vawe | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
vL 1 3.621104 Gz 12.50 dbm [ 1 3.623955 GHz 11.60 dBm
T1 1 3.6182B67 GHz 748 dBm Occ Bw 13.426573427 MHz TL 1 3 09 GHz 7.86 dam occ Bw 17.952017982 MH2
T2 1 2.6317133 GHz 7.52 dBm 12 1 3.632991 GHz 8.37 dém
—
i
J1 J [[[1]]]

Date 17.AUG.2023 0215:56

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG230206001A

Conducted Band Edge

LTE Band 48 / 5MHz

QPSK

Lowest Channel / 1RB0

Lowest Channel / 1IRBmax

ao
sectrum
: ¥ pectrum 2
Ref Level 2500 deém Offset 16.58 d& Mode Auto Sweep —
SGL Count 100/100 Ref Level 25.00 dBm  Offset 16.50 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 ablfltherk paks 81 A“_QP"‘:' - —
Line _$PURIOPIS_LINE_ABS PABS 20 dbjfiit(fhe
10 dBi 5 ALI"D PURIOUS LINE_ABS ABS
0dem .
-10d = 104
d | [
-20
304 [l ! =
b AL | il
| SPURIOUS_LINE 4BS_ J5_LINE_ABS_ |
|50 damess = NS S — 4 J‘ e S — — —
-60 df
-70 df 70 der
Start 3.5 GHz 1212 pts Stop 3.8 GHz Stort 3.5 GHz 1212 pts Stop 3.8 GHz
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3.500 GHz 3.530 GHz 1.000 MHz 3.52063 GHz ~49.54 dém -0.64 0B
3,530 GHz 3.540 GHz 1.000 MHz 3,53936 GHz -432.09 dBm -18.00 d&
3.540 GHz 3.549 GHz 1.000 MHz 3.54896 GHz -24.03 dém -11.03 dB
3.549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -25.25 deém -12.25 d8
3.550 GHz 3.560 GHz 100.000 kHz 3.55450 GHz 7.53 dBm -22.47 dB
3.560 GHz 3.561 GHz 50.000 kHz 3.56050 GHz -47.40 dém -34.40 dB
3.561 GHz 3.570 GHz 1.000 MHz 3,56113 GHz -36.81 dém -23.81 dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57074 GHz -49.15 d8m -24.15 dB
3.720 GHz 3.800 GHz 1.000 MHz 3.74396 GHz -51.75 dém -11.75 d8
Date: 17.AUG.2023 00-39:29
TEL : 408 9043300 Page Number : A2-10 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG230206001A

LTE Band 48 / 5MHz

QPSK

Middle Channel / 1RB0

Middle Channel / 1IRBmax

ect

Ref Level 25.00 dBm
SGL Count 100/100

Offset 16.58 d&

Mode Auto Swesp

um

S

Ref Level 25.00 dBm
SGL Count 100/100

Offset 16.58 dB

Mode Auto Sweep

Date: 17 AUG 2023 01:01:05

Date: 17 AUG 2023 01:08:06

@1 AvgPwr | O
20 dbimait_Gheck B 20 dblu.‘ml fheck B
Line _$PURIOUS_)LINE_ABS | PARS Line _$PURIOUS_JLINE_ABS

10 dBm 10 ¢Bm

ad 0dem

-10 dBm 10 dB

-20 dBm T 1 -20 dBs T

-30 dém -30 dBm 1

| SPURIOUS_LINE ABS_ 1 SPURIOUS_LINE_ABS,

\"I ™ S

-50.dBms e q B e = 250 dpm e ¢ = == =

-60 dBm 60 dB

-70 dBm 70 dB

Start 3.5 GHz 2009 pts Stop 3.8 GHz Start 3.5 GHz 2000 pts Stop 8.8 GHz

Spurious Emissions Spurious Emissions

Range Low |  Range Up RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3,52985 GHz -51.62 dem -11.62 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51449 GHz -51.51 dBm -11.51dB
3,530 GHz 3.610 GHz 1,000 MHz 260781 GHz -45.66 dem -20.86 dB 3.530 GHz 3.610 GHz 1,000 MHz 3.60580 GHz -46.66 dBm -21.66 db
3,610 GHz 3.619 GHz 1.000 MHz 3.61896 GHz -36.39 dém -23.30 dB 3,610 GHz 3.619 GHz 1.000 MHz 3.61860 GHz -42.26 dBm -20.26 dB
3.619 GHz 3.620 GHz 50.000 kHz 3,61957 GHz -30.55 dém -17.95 dB 3.619 GHz 3.620 GHz 50.000 kHz 3.61956 GHz -54.60 dBm -41.60 dB
3.620 GHz 3.630 GHz 100,000 kHz 3.62288 GHz 22.42 dam -7.58 dg 3.620 GHz 3.630 GHz 100,000 kHz 3.62717 GHz 22,98 dBém -7.02 d&
3,630 GHz 3.631 GHz 50.000 kHz 3,63029 GHz -53.63 dém -40.63 dB 3.630 GHz 3.631 GHz 50.000 kHz 3.63044 GHz -30.79 dBm -17.79 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63167 GHz -43.48 dBm -30.48 dB 3.631 GHz 3.640 GHz 1,000 MHz 3.63104 GHz -35.03 dBm -22.03 dB
3,640 GHz 3,720 GHz 1,000 MHz 364179 GHz -47,25 dem -22.25 dB 3.640 GHz 3.720 GHz 1.000 MHz 3.64250 GHz -46.11 dBm -21.11 dB
3,720 GHz 3.800 GHz 1.000 MHz 3,72990 GHz -51.89 dem -11.89 dB 3.720 GHz 3.800 GHz 1,000 MHz 3.7805% GHz -51.65 dBm -11.65 dB
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52844 GHz -51.68 dBm -11.68 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60040 GHz -46.95 dBm -21.95 dB
2.610 GHz 2.619 GHz 1.000 MHz 3.61896 GHz -32.49 dem -19.49 dB
3.619 GHz 3.620 GHz 50.000 kHz 3.61989 GHz -39.76 dBm -26.76 dB
3.620 GHz 3.630 GHz 100,000 kHz 3.62675 GHz 9.80 dém -21.20 dB
3.630 GHz 3.631 GHz 50.000 kHz 3.63019 GHz -38.36 dém -25.36 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63113 GHz -30.08 dBm -17.08 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64060 GHz -46.60 dem -21.60 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.77901 GHz -51.89 dBm -11.89 d&
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3.500 GHz 3.530 GHz 1.000 MHz 2.50400 GHz -£1.69 dem -11.69 d& 3.500 GHz 3.530 GHz 1.000 MHz 3.50272 GHz -£1.69 deém -11.69 de
3.530 GHz 3.640 GHz 1.000 MHz 3.54171 GHz -51.13 dBm -26.13 dB 3.530 GHz 3.640 GHz 1.000 MHz 3.54506 GHz -50.83 dBm -25.83 dB
3.640 GHz 3.680 GHz 1.000 MHz 3.67980 GHz -47.00 dBm -22.09 dB 3.640 GHz 3.680 GHz 1.000 MHz 3.67347 GHz -49.19 dém -24.19 dB
2.630 GHz 2.689 GHz 1.000 MHz 3.68789 GHz -42.01 dem -29.01 d& 3.680 GHz 3.689 GHz 1.000 MHz 3.68860 GHz -45.46 dBm -32.46 dB
3.689 GHz 3.650 GHz 50.000 kHz 3.68972 GHz -52.23 dBm -39.23 dB 3.689 GHz 3.6590 GHz 50.000 kHz 3.68921 GHz -55.88 dBm -42.88 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69530 GHz 22.07 dBm -7.92 dB 3.690 GHz 3.700 GHz 100.000 kHz 3.69966 GHz 22.25 dém -7.75 d&
3.700 GHz 3.701 GHz 50.000 kHz 3.70020 GHz -51.00 dém -38.08 d& 3.700 GHz 3.701 GHz 50.000 kHz 3.70000 GHz -19.80 dém -6.80 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70158 GHz -39.00 dBm -26.09 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70158 GHz -20.32 dBm -7.32 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71064 GHz -45.85 dem -21.85 de 3.710 GHz 3.720 GHz 1.000 MHz 3.71124 GHz -45.18 dam -20.18 de
3.720 GHz 3.800 GHz 1.000 MHz 3.72059 GHz -48.87 dBm -8.87 dB 3.720 GHz 3.800 GHz 1.000 MHz 3.72099 GHz -46.65 dém -6.65 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52047 GHz -49.88 dBm .88 dB
3,530 GHz 3.640 GHz 1.000 MHz 3.53082 GHz -50.00 dBm -25.00 d8
3.640 GHz 3.680 GHz 1.000 MHz 3.67980 GHz -48.55 dBm -23.55 de
3.680 GHz 3.689 GHz 1.000 MHz 3.68726 GHz -37.87 dBm -24.87 d&
3.689 GHz 3.690 GHz 50.000 kHz 3.68934 GHz -49.46 dBm -36.46 dB
3,680 GHz 3.700 GHz 100.000 kHz 3.69946 GHz 7.85 dBm -22.15 dB
3,700 GHz 3.701 GHz 50,000 kHz 3.70004 GHz -24.44 dBm -11.44 dB
3,701 GHz 3.710 GHz 1.000 MHz 3,70104 GHz -22.04 dBm -0.04 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71035 GHz -43.55 dBm -18.55 d&
3,720 GHz 3.800 GHz 1.000 MHz 3,72020 GHz -50.04 dBm -10.04 d&
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -50.35 dBm ~10.39 d& 3,500 GHz 3,530 GHz 1.000 MHz 3.50884 GHz -52,14 dBm -12.14 d&
3.530 GHz 3.540 GHz 1.000 MHz 3.53946 GHz -36.22 dBm -11.22 d8 3.530 GHz 3.610 GHz 1.000 MHz 3.60980 GHz -38.40 d8m -13.40 d8
3.540 GHz 3,549 GHz 1.000 MHz 3.54842 GHz -28.18 dBm -15.18 d8 3.610 GHz 3.619 GHz 1.000 MHz 3.61896 GHz -26.94 dBm -13.84 dB
3.549 GHz 3,550 GHz 100.000 kHz 3.54998 GHz -29.80 dBm -16.80 d8 3.619 GHz 3.620 GHz 100.000 kHz 3,61995 GHz -29.09 dém -16.09 db
3.550 GHz 3,560 GHz 100.000 kHz 3.55727 GHz 4.86 dBm -25.14 dg 3,620 GHz 3,630 GHz 100,000 kHz 3.62842 GHz 5,54 dBm -24,46 dB
3.560 GHz 3.561 GHz 100.000 kHz 3.56005 GHz -29.20 dBm -16.20 dg 3.630 GHz 3.631 GHz 100.000 kHz 3.63000 GHz -27.68 dBm -14.68 dB
3.561 GHz 3,570 GHz 1.000 MHz 3.56113 GHz -27.45 dém ~14.45 dg 3.631 GHz 3,640 GHz 1.000 MHz 3.63113 GHz -25,39 dBm -12.39 dB
3.570 GHz 3,720 GHz 1,000 MHz 3.57025 GHz -36.62 dém -11.62 d8 3,640 GHz 3,720 GHz 1,000 MHz 3.64020 GHz -35.98 dBm -10.98 d8
3.720 GHz 3,800 GHz 1.000 MHz 3.76812 GHz -51.85 dBm -11.85 dg 3.720 GHz 3,800 GHz 1.000 MHz 3,78436 GHz -51,77 dam -11.77 d&
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3.500 GHz 3.530 GHz 1.000 MHz 3.52017 GHz -51.55 dém -11.59 dB
3.530 GHz 3.640 GHz 1.000 MHz 3.63973 GHz -51.86 dém -26.86 dB
3.640 GHz 3.680 GHz 1.000 MHz 3.67901 GHz -38.55 dBm -13.55 de
3.680 GHz 3.689 GHz 1.000 MHz 3.68860 GHz -25.56 dém -12.56 dB
3.689 GHz 3.690 GHz 100.000 kHz 3.68997 GHz -268.30 dém -15.30 dB
3.590 GHz 3.700 GHz 100.000 kHz 3.69221 GHz 4.82 dBm -25.18 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70002 GHz -26.18 dém -13.18 dB
3.701 GHz 3.710 GHz 1.000 MHz 3,70104 GHz -24.55 dém -11.55 d8
3.710 GHz 3.720 GHz 1.000 MHz 3.71045 GHz -37.32 dém -12.32 dB
3.720 GHz 3.750 GHz 1.000 MHz 3.72015 GHz -49.63 dém -9.83 dB
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3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -45.16 dBm -5.16 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.50041 GHz -51.67 dBm -11.67 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53837 GHz -34.57 dBm -9.57 dB 3.530 GHz 3.590 GHz 1.000 MHz 3.58866 GHz -49.21 dém -24.21 dB
3.540 GHz 2.549 GHz 1.000 MHz 3.54806 GHz -29.56 dem -16.56 de 3.590 GHz 3.609 GHz 1.000 MHz 3.60891 GHz -33.43 dém -20.43 dB
3.549 GHz 3.550 GHz 200,000 kHz 3.54957 GHz -29.62 dBm -16.62 dB 3.609 GHz 3.610 GHz 200,000 kHz 3.60973 GHz -37.88 dBm -24.88 dB
3.550 GHz 3.570 GHz 100.000 kHz 3.56344 GHz 2.99 dem -27.01 d& 3.610 GHz 3.640 GHz 100.000 kHz 3.63034 GHz 3.53 dBm -26.47 dB
3.570 GHz 3.571 GHz 200,000 kHz 3.57021 GHz -38.18 dém -25.18 d& 3.640 GHz 3.641 GHz 200,000 kHz 3.64031 GHz -40.81 dém -27.81 d&
3.571 GHz 3.550 GHz 1.000 MHz 3.57109 GHz -32.39 dBm -19.33 dB 3.641 GHz 3.660 GHz 1.000 MHz 3.64147 GHz -36.72 dBm -23.72 dB
3.590 GHz 3.720 GHz 1.000 MHz 3.59032 GHz -48.56 dem -23.56 d& 3.660 GHz 3.720 GHz 1.000 MHz 3.66134 GHz -49.33 dém -24.33 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.72812 GHz -51.67 dBm -11.67 d& 3.720 GHz 3.800 GHz 1.000 MHz 3.78515 GHz -51.76 dém -11.76 dg
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3.500 GHz 3.530 GHz 1.000 MHz 3.52489 GHz -£1.45 dem
3.530 GHz 3.630 GHz 1.000 MHz 3.61762 GHz -51.89 dBm
3.630 GHz 3.660 GHz 1.000 MHz 3.65055 GHz -49.45 dBm
2.660 GHz 2.679 GHz 1.000 MHz 3.67801 GHz -20.92 dem -17.92 de
3.679 GHz 3.680 GHz 200.000 kHz 3.67921 GHz -36.06 dBm -23.06 dB
3.680 GHz 3.700 GHz 100,000 kHz 3.69843 GHz 3.02 dém -26.08 dB
3.700 GHz 3.701 GHz 200,000 kHz 3.70001 GHz -29.70 dém -16.70 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -27.10 dBm -14.10 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -36.14 dBm -11.14 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.72257 GHz -44.41 dBm -4.41 dB
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3.500 GHz 3.530 GHz 1,000 MHz 3.52085 GHz -43.90 dém 3.0 de. 3,500 GHz 3.530 GHz 1,000 MHz 3.50364 GHz ~52.04 dbm “12.04 dB
3.530 GHz 3.540 GHz 1,000 MHz 3.53995 GHz -39.88 dém -14.88 dB 3.530 GHz 3,590 GHz 1,000 MHz 3.58925 GHz -42.13 dBm -17.13 de
3.540 GHz 3,540 GHz 1,000 MHz 3.54878 GHz -32.98 dém -10.98 de 3.590 GHz 3,609 GHz 1.000 MHz 3.60872 GHz -30.51 dBm -17.51d8
3.54% GHz 3,550 GHz 200.000 kHz 3.54994 GHz -36.02 dBm -23.02 dB. 3.609 GHz 3,610 GHz 200.000 kHz 3.60930 GHz -39.11 dBm -26.11d8
3.550 GHz 3.570 GHz 100.000 kHz 3.56524 GHz -1.45 dBm -31.45 de 3.610 GHz 3.640 GHz 100.000 kHz 3.62790 GHz 3.36 dém -26.64 de
3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz -36.68 dBém -23.68 dB 3.640 GHz 3.641 GHz 200.000 kHz 3.64007 GHz -38.70 dBm -25.70 dB
3.571 GHz 3,590 GHz 1,000 MHz 3.57100 GHz -33.88 dBm -20.88 dB 3.641 GHz 32,660 GHz 1,000 MHz 3,64128 GHz -35.64 dBm -22.64 d8
3.590 GHz 3.720 GHz 1,000 MHz 3.59225 GHz -44.36 dBm -19.36 dB 3.660 GHz 3.720 GHz 1,000 MHz 3.66015 GHz -42.72 dBm -17.72 d8
3.720 GHz 3.800 GHz 1,000 MHz 3.75545 GHz -51.89 dBm -11.89 dB 3.720 GHz 3,800 GHz 1.000 MHz 3.76733 GHz -51.80 cBm -11.80 dB
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3.500 GHz 3,530 GHz 1,000 MHz 3.52339 GHz -52,11 dBm -12.11 dB
3.530 GHz 3.660 GHz 1,000 MHz 3.65936 GHz -43.55 dém -18.55 dB
3.660 GHz 3.679 GHz 1.000 MHz 3.67891 GHz -31.12 dBm -18.12 dB
3.679 GHz 3.680 GHz 200,000 kHz 3.68000 GHz -33.24 dBm -20.24 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.69569 GHz -0.08 dém -30.08 dB
3.700 GHz 3.701 GHz 200,000 kHz 3.70004 GHz -33.92 dBm -20.92 dB
3.701 GHz 3,710 GHz 1,000 MHz 3.70176 GHz -31.28 dBm -18.28 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -37.34 dBm -12.34 dB
3.720 GHz 3.800 GHz 1.000 MHz 3.72099 GHz -44.52 dBm -4.52 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52903 GHz -48.28 dBm -8.28 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52889 GHz -49.50 dBm -3.50 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53817 GHz -46.77 dBm -21.77 d8 3.530 GHz 3.540 GHz 1.000 MHz 3.53965 GHz -48.18 dém -23.18 dB
3.540 GHz 2.549 GHz 1.000 MHz 3.54869 GHz -21.09 dem -£.00 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54637 GHz -41.68 deém -28.68 de
3.549 GHz 3.550 GHz 50.000 kHz 3.54997 GHz -22.13 dBm -9.13 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54993 GHz -52.61 dBm -39.61 dB
3.550 GHz 3.560 GHz 100,000 kHz 3.55035 GHz 20.86 deém -9.14 d8 3.550 GHz 3.560 GHz 100.000 kHz 3.55470 GHz 20.43 dém -9.57 d8
3.560 GHz 3.561 GHz 50.000 kHz 3.56015 GHz -57.34 dBm -44.34 d& 3.560 GHz 3.561 GHz 50.000 kHz 3.56040 GHz -52.59 dém -39.50 d&
3.561 GHz 3.570 GHz 1.000 MHz 3.56951 GHz -44.35 dBm -31.35 dB 3.561 GHz 3.570 GHz 1.000 MHz 3.56143 GHz -42.19 dBm -29.19 dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57668 GHz -50.77 dem -25.77 d& 3.570 GHz 3.720 GHz 1.000 MHz 3.57074 GHz -50.07 dém -25.07 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.76535 GHz -51.74 dBm -11.74 dB 3.720 GHz 3.800 GHz 1.000 MHz 3.79822 GHz -51.78 dém -11.78 d&
aeg - - v
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52696 GHz -50.73 dBm -10.73 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53075 GHz -45.82 dBm -20.82 d&
3.540 GHz 2.549 GHz 1.000 MHz 3.54806 GHz -24.83 dem -11.83 d&
3.549 GHz 3.550 GHz 50.000 kHz 3.54999 GHz -26.26 dBm -13.26 dB
3.550 GHz 3.560 GHz 100,000 kHz 3.55173 GHz 6.42 dBm -23.58 d8
3.560 GHz 3.561 GHz 50.000 kHz 3.56015 GHz -47.75 dém -34.75 dé
3.561 GHz 3.570 GHz 1.000 MHz 3.56131 GHz -39.22 dBm -26.22 dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57074 GHz -49.39 dem -24.39 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.77208 GHz -51.84 dBm -11.84 d&
aeg -
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Spuriaus Emissians Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52959 GHz -51.72 dBm -11.72 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52527 GHz -51.68 dBm -11.68 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60184 GHz -47.20 dBm -22.29 dB 3.530 GHz 3.610 GHz 1.000 MHz 3.60861 GHz -46.79 dBm -21.79 dB
2.610 GHz 2.619 GHz 1.000 MHz 3.61896 GHz -35.90 dem -22.,90 de 3.610 GHz 3.619 GHz 1.000 MHz 3.61887 GHz -41.17 deém -28.17 de
3.619 GHz 3.620 GHz 50.000 kHz 3.61955 GHz -34.16 dBm -21.16 dB 3.619 GHz 3.620 GHz 50.000 kHz 3.61942 GHz -53.96 dBm -40.96 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62286 GHz 21.66 dBm -8.34 dB 3.620 GHz 3.630 GHz 100.000 kHz 3.62717 GHz 21.88 dém -8.12 d&
3.630 GHz 3.631 GHz 50.000 kHz 3.630098 GHz -54.79 dém -41.79 dé 3.630 GHz 3.631 GHz 50.000 kHz 3.63045 GHz -34.48 dém -21.48 dg
3.631 GHz 3.640 GHz 1.000 MHz 3.63158 GHz -38.83 dBm -25.83 dB 3.631 GHz 3.640 GHz 1.000 MHz 3.63113 GHz -34.34 dBm -21.34 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64935 GHz -49.23 dem -24.23 d& 3.640 GHz 3.720 GHz 1.000 MHz 3.64060 GHz -48.31 dém -23.31 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.77584 GHz -51.82 dBm -11.82 dg 3.720 GHz 3.800 GHz 1.000 MHz 3.78059 GHz -51.61 dém -11.61 d&
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3.500 GHz 3.530 GHz 1.000 MHz 3.50909 GHz -51.60 dBm -11.60 dB&
3.530 GHz 3.610 GHz 1.000 MHz 3.60701 GHz -48.95 dBm -23.95 dB
2.610 GHz 2.619 GHz 1.000 MHz 3.61869 GHz -23.66 dem -20.66 de
3.619 GHz 3.620 GHz 50.000 kHz 3.61987 GHz -40.83 dBm -27.83 dB
3.620 GHz 3.630 GHz 100,000 kHz 3.62650 GHz 9.56 dBm -21.44 dB
3.630 GHz 3.631 GHz 50.000 kHz 3.63010 GHz -38.51 dém -25.91 dé
3.631 GHz 3.640 GHz 1.000 MHz 3.63131 GHz -33.18 dBm -20.18 dB
3.640 GHz 3.720 GHz 1.000 MHz 3.64020 GHz -47.97 dem -22.97 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.75366 GHz -51.54 dBm -11.94 d&
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.50653 GHz -£1.76 dem -11.76 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.51975 GHz -£1.60 dem -11.60 de
3.530 GHz 3.640 GHz 1.000 MHz 3.54171 GHz -51.73 dBm -26.73 dB 3.530 GHz 3.640 GHz 1.000 MHz 3.54506 GHz -51.51 dBm -26.51 dB
3.640 GHz 3.680 GHz 1.000 MHz 3.67267 GHz -48.64 dBm -22.64 dB 3.640 GHz 3.680 GHz 1.000 MHz 3.67941 GHz -49.12 dém -24.12 dB
2.630 GHz 2.689 GHz 1.000 MHz 3.68806 GHz -42.38 dem -29.38 d& 3.680 GHz 3.689 GHz 1.000 MHz 3.68735 GHz -46.75 deém -33.75 dB
3.689 GHz 3.650 GHz 50.000 kHz 3.68996 GHz -52.99 dBm -39.99 dB 3.689 GHz 3.6590 GHz 50.000 kHz 3.68985 GHz -56.86 dBm -43.86 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69535 GHz 21.07 dBm -8.92 dB 3.690 GHz 3.700 GHz 100.000 kHz 3.69962 GHz 21.31 dém -8.69 d&
3.700 GHz 3.701 GHz 50.000 kHz 3.70005 GHz -51.88 dém -38.88 d& 3.700 GHz 3.701 GHz 50.000 kHz 3.70003 GHz -21.01 dém -8.01 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70149 GHz -41.07 dBm -28.07 dB 3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -20.77 dBm -7.77 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71223 GHz -45.76 dem -20.76 de 3.710 GHz 3.720 GHz 1.000 MHz 3.71045 GHz -45.58 dém -20.58 d8
3.720 GHz 3.800 GHz 1.000 MHz 3.72416 GHz -48.75 dBm -8.75 dB 3.720 GHz 3.800 GHz 1.000 MHz 3.72178 GHz -48.48 dém -5.48 d&
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3.500 GHz 3.530 GHz 1.000 MHz 3.52029 GHz -50.27 dém -10.27 de
3.530 GHz 3.640 GHz 1.000 MHz 3.53082 GHz -50.71 dBm -25.71 dB
3.640 GHz 3.680 GHz 1.000 MHz 3.67901 GHz -48.62 dBm -22.62 dB
2.630 GHz 2.689 GHz 1.000 MHz 3.68860 GHz -22.60 dem -25.60 de
3.689 GHz 3.650 GHz 50.000 kHz 3.68982 GHz -48.72 dBm -35.72 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69941 GHz 6.94 dBém -22.06 d&
3.700 GHz 3.701 GHz 50.000 kHz 3.70001 GHz -26.37 dém -13.37 d&
3.701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -23.60 dBm -10.60 dB
3.710 GHz 3.720 GHz 1.000 MHz 3.71035 GHz -44.50 dem -19.50 de
3.720 GHz 3.800 GHz 1.000 MHz 3.72257 GHz -50.37 dBm -10.37 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.500 GHz 3.530 GHz 1.000 MHz 3.52896 GHz -49.55 dBm -5.55 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52837 GHz -50.87 dBm -10.87 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -45.68 dBm -20.68 dB 3.530 GHz 3.540 GHz 1.000 MHz 3.53777 GHz -46.27 dBm -21.27 dB
3.540 GHz 2.549 GHz 1.000 MHz 3.54887 GHz -20.99 dem -7.99 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54887 GHz -39.01 dém -26.01 de
3.549 GHz 3.550 GHz 100.000 kHz 3.54957 GHz -24.54 dBm -11.54 dB 3.549 GHz 3.550 GHz 100.000 kHz 3.54983 GHz -44.04 dBm -31.04 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55059 GHz 21.10 dBm -8.90 dB 3.550 GHz 3.560 GHz 100.000 kHz 3.55941 GHz 21.06 dém -8.94 d&
3.560 GHz 3.561 GHz 100.000 kHz 3.56076 GHz -47.02 dém -34.02 d& 3.560 GHz 3.561 GHz 100.000 kHz 3.56000 GHz -26.43 dém -13.43 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56140 GHz -41.87 dBm -28.87 dB 3.561 GHz 3.570 GHz 1.000 MHz 3.56122 GHz -20.10 dBm -7.10 dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57965 GHz -49.12 dem -24.12 d& 3.570 GHz 3.720 GHz 1.000 MHz 3.57817 GHz -46.74 dém -21.74 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.74832 GHz -51.81 dBm -11.81 d& 3.720 GHz 3.800 GHz 1.000 MHz 3.78396 GHz -51.78 dém -11.78 d&
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3.500 GHz 3.530 GHz 1.000 MHz 3.52985 GHz -50.84 dBm -10.84 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53995 GHz -39.19 dBm -14.19 dB
3.540 GHz 2.549 GHz 1.000 MHz 3.54887 GHz -29.11 dem -16.11 d&
3.549 GHz 3.550 GHz 100.000 kHz 3.54955 GHz -30.82 dBm -17.82 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55817 GHz 3.74 deém -26.26 dB
3.560 GHz 3.561 GHz 100.000 kHz 3.56006 GHz -30.52 dém -17.52 dg
3.561 GHz 3.570 GHz 1.000 MHz 3.56104 GHz -28.99 dBm -15.99 dB
3.570 GHz 3.720 GHz 1.000 MHz 3.57124 GHz -39.78 dem -14.78 d&
3.720 GHz 3.800 GHz 1.000 MHz 3.79505 GHz -51.90 dBm -11.90 dg
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